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1 0.9% NACL 100ML/BAG (PP£Y) NaCl 0.9% (IVF) 100mL/PP bag (Na 0.154mEq/mL)
2 10%UREA CREAM 100MG/G, 30GM. Urea cream 10% 30gm/tube
3 2% CHLORHEXIDINE 200ML Chlorhexidine gluconate 2%(in 75% alc.),200ml./bot
4 3M AVAGARD ez sl -/ 500ML Avagard(Chlorhexidine gluconate 1% + Ethanol 61%),500mL/bot
5 5-FU INJECTION 50MG/ML 20ML Fluorouracil(5-Fu) 1000mg/20ml./vial
6 ABIRATERONE ACETATE 250MG/TAB Abiraterone acetate 250mg/tab
7 ACD SOLN 70ML IN 500ML BOT. ACD (Citric acid+NaCl+Dextrose) 70mL in 500mL bot
8 ACITRETIN, 10MG&25MG/CAP. Acitretin 25mg/cap
9 ACTIFED SYRUP 60ML/BOT Triprolidine 0.25mg+Pseudoephedrine 6mg)/ml.,60ml./bot
10 ACTRAPID HM 10ML/VIAL. Regular HM insulin 100iu/mL,10mL/vial
11 ACYCLOVIR 250MG/VIAL Acyclovir sod. (ivf) 250mg/vial
12 ACYCLOVIR CREAM 5% SGM/TUBE Acyclovir cream 5%, Sem/tube
13 ADALIMUMAB 40MG/0.4ML Adalimumab 40mg/0.4ml/pre-filled syringe
14 AGALSIDASE ALPHA 3.5MG (Agalsidase alfa 3.5mg/3.5mL/vial)
15 AGALSIDASE BETA 35MG/VIAL (Agalsidase beta)inj,35mg/vial
16 AKURIT-4 (Rif 150mg+INAH 75mg+EMB 275mg+PZA 400mg)/tab
17 ALBUMIN 25% 50ML/VIAL Albumin(IVF) 25%,50mL/bag (or vial)
18 ALECTINIB 150MG/CAP Alectinib 150mg/cap
19 ALGINATE O.S. 50MG/ML 210ML Alginate sodium susp. 50mg/mL, 210mL/bot
20 ALGINIC ACID 0.2GM+AL(OH)3 Alginic acid 0.2gm+Al(OH)3 etc./chewable
21 ALU. HYDROXIDE 324MG/TAB Aluminum hydroxide 300mg/tab
22 AMBROXOL 30MG/TAB. Ambroxol HCI 30mg/tab
23 AMBROXOL LIQUID3MG/60ML/R Ambroxol liquid 3mg/mL,60mL/bot
24 AMIKACIN 500MG/VIAL. Amikacin 500mg/2ml./vial
25 AMOXIL SUSP. 5S0MG/ML > 60ML/BOT Amoxycillin susp. 50mg/mL,60mL/bot
(Orciprenaline 0.5+Bromhexine 0.8+Doxylamine
26 ANTICA SYRUP 120ML 0.75)me/mL.1 20mL/bot
27 APALUTAMIDE 60MG/TAB Apalutamide 60mg/tab
28 APIXABAN 2.5MG/TAB Apixaban 2.5mg/tab
29 APIXABAN SMG/TAB Apixaban Smg/tab
30 APOMORPHRINE 30MG/3ML/VIAL Apomorphine HCL(sc)10mg/mL,3ml./pen inj.
31 ARSENIC TRIOXIDE 10ML/VIAL. Arsenic Trioxide 1mg/mL,10mL/vial
32 ASPIRIN 100MG Aspirin enteric-coated 100mg/cap
33 ATEZOLIZUMAB 1200MG/20ML/VIAL Atezolizumab 1200mg/20mL/vial
34 ATROPINE 0.01%HE%%7K0.5ML,305% Atropine 0.01% eye drops 0.5mL/tube, 30's/box
35 AVANAFIL 200MG/TAB Avanafil 200mg/tab
36 AXITINIB SMG/TAB Axitinib Smg/tab
37 AZELAIC ACID CREAM 20% 12GM Azelaic acid cream 20%,12gm/tube
38 B.B SOLN » 60ML/BOT. Benzyl BENZOATE lotion 25% ,60mL/bot
39 BENEFIX(R-FIX) FACTOR IX 500IU Recom. coagulation factor IX 500IU/vial
40 BETAMETHASONE OINT. SGM/TUBE Betamethasone ointment(5755 ) Sgm/tube
41 BETAMETHASONEHE ££7K0.1%,0.5ML Betamethasone eye drops 0.1%, 0.5mL/tube
42 BETAXOLOL HE&E/K SML/BOT Betaxolol hel oph susp 0.25%,5mL/bot
3 BEVESPI AEROSPHERE 7.2/5 INLL Bevespi Aerosphere(Glycopyrronium/Formoterol)7.2/5.0
mcg/dose,120dose/bot
44 BEXSERO MENINGOCOCCAL B 0.5ML Meningococcal group B vaccine 0.5ml /prefilled syringe
45 BILASTINE 20MG/TAB Bilastine 20mg/tab
46 BIMATOPROST 0.01% 3ML/BOT Bimatoprost 0.01%,3mL/bot
47 BIPERIDEN 2MG/TAB. Biperiden 2mg/tab
48 BORTEZOMIB 3.5MG/VIAL Bortezomib 3.5mg/vial
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49

BOWKLEAN POWDER 16.2G/&

Bowklean powder 16.2g/pack

50 BRINZOLAMIDE 1%+ TIMOLOL 0.5%. (Brinzolamide 1%-+Timolol 0.5%) oph susp, SmL/bot
51 BROLUCIZUMAB 19.8MG/0.165ML Brolucizumab 120mg/mL, 19.8mg/0.165mL/pre-filled syringe
52 BUMETANIDE 1 MG/TAB Bumetanide 1mg/tab

53 BUPRENORPHINE 0.2MG/SUB.TAB. Buprenorphine 0.2mg/sublingual tab(&'3)

54 CALCITRIOL OINT 3MCG/GM.30GM Calcitriol oint 3mcg/gm,30gm/tube

55 JICALCIUM FOLINATE 15MG/TAB. l[Calcium folinate 15mg/tab

56 |CAPTOPRIL 25MG/TAB. |[Captopril 25mg/tab

57 |CARBOPLATIN 150MG l[Carboplatin 150mg/vial

58 ||CARVEDILOL 6.25MG/TAB |[Carvedilol 6.25mg/tab

59 |[CASPOFUNGIN, 50MG/VIAL. [Caspofungin 50mg/vial

60  |[CEFACLOR 250MG/CAP |[Cefaclor 250mg/cap

61 JICEFIXIME 100MG/CAP. lICefixime 100mg/cap

62 |CEFTAZIDIME S00MG/VIAL(PC) |[Ceftazidime 500mg/vial

63 ||ICEFUROXIME 250MG/TAB. l[Cefuroxime 250mg/tab

64 |[CEFUROXIME 750MG/VIAL. |[Cefuroxime 750mg/vial

65 |ICERITINIB 150MG/CAP Ceritinib 150mg/cap

66 ||CERTOLIZUMAB PEGOL 200MG/1ML Certolizumab pegol 200mg/lml./syringe

67 JICETIRIZINE O.S. 60ML/BOT. Cetirizine oral soln 1mg/mL.60mL/bot

68 JICETUXIMAB 100MG/20ML/VIAL Cetuximab 100mg/20mL/vial

69 |ICHLORAL HYDRATE 10% 30ML/BOT Chloral hydrate oral solution 100mg/mL.30mL/bot
70 ||CHLORHEXIDINE SOLN, 4L/BOT Chlorhexidine gluconate solution 0.1%, 4000mL/bot
71 |ICHOLINE SALICYLATES7.IMG/G,10G (Choline Salicylate 87.1mg)/em,10g/tube

72 ||CICLESONIDE INHALER 160MCG/PUF Ciclesonide inhaler 160mcg/puff,60puff/bot

73 |ICIMETIDINE 200MG/2ML/AMP Cimetidine 200mg/2mL/amp

74 ||ICLINDAMYCIN GEL 1% 15G/TUBE. Clindamycin phos.gel 1%.15gm/tube

75 JlcLoBAZAM 10MG/TAB Clobazam 10mg/tab (£54)

76 ||CLOBETASOL SHAMPOO 60ML/BOT Clobetasol propionate shampoo 500mcg/g,60mL/bot
77 |ICLOMIPHENE CITRATE 50MG/CAP. Clomiphene citrate 50mg/tab

78 JICLOPIDOGREL, 75MG/TAB. Clopidogrel 75mg/tab

79 |[CLOZAPINE 100MG/TAB. Clozapine 100mg/tab

80 |ICLOZAPINE 25MG/TAB Clozapine 25mg/tab

81 [lCOBAMAMIDE 250MCG/TAB. Cobamamide 250mcg/pe

82 ||ICOTRIMOXAZOLE SUSP 60ML/BOT. (SMZ 40mg + TMP 8mg)/mL, 60mL/bot

83 ||CRISABOROLE 20MG/GM > 30G/TUBE Crisaborole ointment 2%, 30g/tube

84 ||CURAM 1000MG/TAB (Clavulanic acid 125mg + Amoxycillin 875mg) 1Gm/tab
85 ||CURAM 1200MG/VIAL. Amoxycillin 1000mg+Clavulanic acid 200mg/vial
86 ||ICVVH-A,B (S.T)=JA. Cvvh -a soln( s.t) 3000mL/soft bag

87 |lcVVH-AB S.T)=3A. CVVH-B sod. bicarbonate 7% 250mL/bot

88 ||ICVVH-A,B (S.T)=JH. CVVH-B sod.chloride 0.45% 2760mL/bag

89 ||CYCLOSPORIN OPH EMUL.30VIAL/PC Cyclosporine oph. emulsion 0.05%,0.4ml/vial,30's/box
90 CYPROHEPTADINE HCL 4MG/TAB. Cyproheptadine HCl 4mg/tab

91 D.W./N.S. IRRIGATION SOLU'N. Sterile Water(D.W) for irrigation 1,000mL/bot

92 D.W./N.S. IRRIGATION SOLU'N. Normal Saline(N.S) for irrigation 1,000mL/bot

193 DACOMITINIB 15 & 30 & 45MG/TAB Dacomitinib 45mg/tab

94 DAPSONE 100MG/TAB Dapsone 100mg/tab

195 DARBEPOETIN ALFA 20MCG/0.5ML Darbepoetin alfa 20mcg/0.5mL/syringe

96 DECITABINE 5S0MG/VIAL Decitabine S0mg/vial

197 DEFERIPRONE 500MG/CAP. Deferiprone 500mg/cap

98 DESFLURANE, 240ML/BOT. Desflurane for inhalation 240mL/bot

199 DESMOPRESSIN 4MCG/AMP. Desmopressin 4mcg/lmL/amp

100 DEXAMETHASONE ORAL PASTE 5GM/T Dexamethasone oral paste 0.1%,5gm/tube

101 DIATRIZOATE 76% 50ML/VIAL Diatrizoate sodium 76%,50mL/vial (18.5¢g I/pc)
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102 DIAZEPAM SMG/TAB Diazepam 5Smg/tab (&4)

103 DMPS 250MG/5ML/AMP Dimercaptopropane sulfonate(DMPS) 250mg/5SmL/amp
104 DMSA 200MG/CAP Dimercaptosuccinic acid(DMSA) 200mg/cap

105 DOBUTAMINE HCL (IVF) 250MG/PC DOBUTamine HCIIVF) 250mg/20mL/vial

106 DOCETAXEL, 20MG/80MG Docetaxel(ivf) 20mg/Iml/vial inj.(Taxotere,Sanofi)
107 DORZOLAMIDE OPH SOLN 2% 5SML Dorzolamide oph soln 2% SmL/bot

108 DOTAREM 376.9MG/ML,20ML/VIAL Dotarem (Gadoteric acid 0.5 mmol/mL) 20ml/vial

109 DTAP-IPV-HB-HIB VACCINE 0.5ML DTaP-IPV-HB-Hib vaccine (Hexaxim) 0.5ml./prefilled syringe
110 DULOXETINE 30MG & 60MG. DULoxetine 60mg/cap

111 DUOTRAV 2.5ML/BOT (Travoprost 0.004%+Timolol 0.5%) oph soln 2.5mL/bot
112 EA TEN SOLN 4MG/ML,100ML/BOT Trihexyphenidyl soln 0.4mg/mL,100mL/bot

113 EDOXABAN 30 & 60 MG/TAB Edoxaban 30mg/tab

114 ENOXAPARIN 60MG/0.6ML/SYRINGE Enoxaparin sodium 6000iu/60mg/0.6ml/prefilled syringe
115 ENTECAVIR 0..MG/TAB Entecavir 0.5mg/tab

116 ENTECAVIR 1IMG/TAB Entecavir 1mg/tab

117 ENZALUTAMIDE 40MG/CAP Enzalutamide 40mg/soft cap

118 ERYTHROMYCIN 500MG/VIAL. Erythromycin 500mg/vial

119 ESCIN GEL 1.5% > 30GM/TUBE Escin gel 1.5%,30g/tube

120 ESCITALOPRAM 1MG/ML,150ML/BOT Escitalopram 1mg/ml,150mL/bot

121 ESOMEPRAZOLE 40MG/TAB(AZ) Esomeprazole mups 40mg/tab

122 ESTRADIOL 2MG/TAB(PTP) Estradiol valerate 2mg/tab

123 ESTRADIOL GEL 0.1% 1GM/PACK Estradiol gel 0.1%, 1gm/pack

124 ESTRAMUSTINE 140MG/CAP. Estramustine 140mg/cap

125 ETHIODIZED OIL,38%,10ML/AMP. Ethiodized oil 38%, 10mL/amp (4.8g I/pc)

126 FEBUXOSTAT 80MG/TAB. Febuxostat 80mg/tab

127 FERRIC CITRATE 500MG/CAP Ferric citrate 500mg/cap

128 FERROUS GLUCO B TAB Ferrous gluconate B 300mg+Vit B1 10mg+Vit C 30mg)/tab
129 FILGRASTIM 75MCG/300MCG Rhg-csf(Filgrastim) 75mcg/0.3mL/amp

130 FINASTERIDE SMG/TAB. FINASTERIDE 5mg/tab (Binfin,Hetero)

131 FLUCYTOSINE 500MG/TAB. Flucytosine 500mg/tab

132 FLUNITRAZEPAM 1MG/TAB Flunitrazepam 1mg/tab (&3)

133 FLUOCINONIDE LOTION 10ML/BOT. Fluocinonide lotion 0.05%,10gm/bot

134 FLUPENTIXOL DECANOATE 20MG/PC. Flupentixol decanoate(im) 20mg/amp

135 FLURAZEPAM 30MG/CAP. Flurazepam hcl 30mg/cap (84)

136 FLUTICASONE CREAM 5GM/TUBE. Fluticasone cream 0.05% Sgm/tube

137 FLUTICASONE N.S. 27.5MG Fluticasone furoate nasal spray 27.5mcg/ds,120ds/bot
138 FML HRZ%/K 0.1% » SML/BOT. Fluorometholone oph susp. 0.1%,5mL/bot

139 FOLLITROPIN&LUTROPIN 150U/75U. Follitropin alfa 150IU+Lutropin alfa 751U)/vial

140 FONDAPARINUX 2.5MG/0.5ML Fondaparinux sod. 2.5mg/0.5mL pre-filled syringe

141 FORLAX 10GM Polyethylene Glycol 4000 10g/pack

142 FUROSEMIDE 20MG/2ML/AMP Furosemide 20mg/2mlL/amp

143 FUSIDATE CREAM 5GM/TUBE. Sod.fusidate cream 2%,5gm/tube

144 GABAPENTIN ORAL SOLUTION (Gabapentin oral solution 50mg/mL,240mL/bot

145 ||GABEXATE MESILATE 100MG/VIAL. Gabexate mesilate(ivh) inj. 100mg/vial

146 ||GENOTROPIN 12MG/PRE-FILLED PEN (Somatropin) 12mg/lmlL/pen

147 ||GENTAMICIN CREAM 15GM/TUBE. Gentamicin 0.1% cream 15gm/tube

148 ”GESTRINONE 2.5MG Gestrinone 2.5mg/cap

149 ||GLIMEPIRIDE 2MG/TAB. Glimepiride 2mg/tab

150 JIGLUCOSE 5% 250ML IN 500ML BOT. 5% Glucose 250mL in 500mL/Bot(PPjk)

151 |GRANISETRON 3MG INJ Granisetron 3mg/3mL/Vial

152 ||GRISEOFULVIN 125MG/TAB. Griseofulvin 125mg/tab

153 ||GUSELKUMAB 100MG/IML Guselkumab 100mg/1mL/pre-filled syringe(pen)

154 ||GYNERA 21'S/PK. (Gestodene75mcg+Ethinyestradiol30meg) 21's/package
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155 HALOPERIDOL 5MG/TAB. Haloperidol Smg/tab
156 HAVINA F.C. TAB 28'S/PC (Estradiol 1mg + Norethisterone 0.5mg) 28's/pc
157 HEPARIN 100U/ML 10ML Heparin lock flush 100 u/mL, 10mL/pc
158 HEPARINOID GEL 20G/TUBE. Heparinoid gel 20gm/tube
Hepatitis A vaccine (Havrix) 720 el.u/0.5mL/prefilled syringe (B
159 HEPATITIS A VACCINE 720 & 1440 (1~ 1855(20)
160 HI-BESTON TAB. Hi-Beston S0mg/tab(Beston 50mg+B2 Smg+B6 Smg+B12 Smcg)
161 HIGH-XYLMOL OINT 15G/TUBE (Lidocaine+Phenylephrine+Betamethasone),1 5gm/tube
162 HM INSULINE PENFILL 3ML. (NovoRapid FlexPen) 100u/mL,3mL/pen
163 HUMAN HEMIN 250MG Human hemin 250mg/10ml/amp
164 HYDROCORTISONE 100MG/VIAL Hydrocortisone sod succinate 100mg/vial
165 HYDROCORTISONE CREAM 1% 10G/PC Hydrocortisone cream 1% 10gm/tube
166 HYDROCORTISONE OINT,1%,50G/BOT Hydrocortisone oint. 1% 50gm/bot
167 HYDROXYPROGESTERONE 125MG/AMP Hydroxyprogesterone caproate 125mg/amp
168 HYOSCIN BUTYLBROMIDE 20MG/AMP. Hyoscin (Scopolamine) butylbromide 20mg/amp
169 IBUPROFEN 400MG/TAB. I[buprofen 400mg/tab
170 IDARUBICIN SMG/VIAL [darubicin Smg/Sml./vial
171 IMIDAPRIL HYDROCHLORIDE 5SMG/PC Imidapril HCL 5Smg/tab
172 IMIQUIMOD CREAM > 5% > 250MG/PK [miquimod cream 5%,250mg/El
173 INDOCYANINE GREEN, 25MG/VIAL. [ndocyanine green(ICG) 25mg/vial
174 INDOMETHACIN 25MG/CAP. [ndomethacin 25mg/cap
175 INSULATARD HM > 10ML/VIAL. (Insulatard) human insulin 100iu/mL,10mL/vial
176 INTERFERON BETA-1B, 0.3MG/VIA Betaferon(sc)(Interferon BETA-1B) 250mcg/mL > 9.6miu/1.2mL/vial
177 IOHEXOL 300, 10ML/VIAL [ohexol 300mg I/mL inj,10mL/vial
178 IOHEXOL 350, SOML,100ML,200ML. [ohexol 350mg Todine/ml.,100ml./vial
179 [PRATROPIUM BR UNIT DOSE NEBUL [pratropium bromide neb. soln 0.5mg/2mL/amp
180 TRON SUCROSE COMPLEX 2%, SML/V [ron sucrose complex 2%,(20mg Fe/mL),5ml./amp(Vial)
181 ISONIAZID 100MG/TAB. [soniazid 100mg/tab
182 ISOTRETINOIN 10MG/CAP. [sotretinoin 10mg/cap
183 ITRACONAZOLE 100MG/CAP. [traconazole 100mg/cap
184 KALETRA TAB. Lopinavir 200mg+Ritonavir 50mg
185 KETOROLAC OPH SOLN 5SML/BOT Ketorolac oph. solution 0.5%, SmL/bot
186 KETOTIFEN 1IMG/TAB. Ketotifen 1mg/cap (or tablet)
187 KREMEZIN 2GM/PACK Spherical Absorptive Carbon 2gm/PC
188 LABETALOL 200MG/TAB. Labetalol 200mg/tab
189 LACTULOSE 60ML/BOT Lactulose Liquid 60mL/bot
190 LAMIVUDINE CIAR##0% 240ML/BOT. Lamivudine oral solution 10mg/mL,240mI./bot
191 LANREOTIDE PR 120MG/0.5ML/PC Lanreotide prolonged release 120mg/pre-filled syringe
192 LEVETIRACETAM ER 500MG/TAB Levetiracetam 500mg ER tab
193 LEVOCETIRIZINE SMG/TAB Levocetirizine Smg/tab
194 LEVOFLOXACIN 500MG/TAB(=Z3%) Levofloxacin 500mg/tab
195 LEVONORGESTREL 20MCG/H) IUD. Levonorgestrel 20meg/24hrs IUD
196 LIDOCAINE JELLY 2% 30ML/TUBE. Lidocaine jelly 30gm/tube
197 LIRAGLUTIDE 6MG/ML, 3ML/PENFIL Liraglutide 6mg/mL.3mL/pen
198 LOSARTAN, 50MG/TAB. Losartan potassium 50mg/tab
199 LURASIDONE 40MG/TAB Lurasidone 40mg/tab
200 MADOPAR HBS 125MG/TAB (Levodopa 100mg+Benserazide 25mg)/cap
201 MAGNESIUM OXIDE 250MG/TAB Magnesium oxide 250mg/tab
202 MANNITOL 20% 300ML/PC D-Mannitol IVF) 20%,300ml./bag
203 MEBENDAZOLE 100MG/TAB Mebendazole 100mg/tab
204 MECLIZINE 25MG/TAB. Meclizine 25mg/tab
205 MEDROXYPROGESTERONE 5MG/TAB. MedroxyPROGESTERone acetate Smg/tab
206 MEGESTROL 40MG/TAB Megestrol acetate 40mg/tab
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207 MESALAZINE ENEMA 2GM/100ML/BOT Mesalazine enema 2gm/100mL/bot

208 METOCLOPRAMIDE HCL 3.84MG/TAB. Metoclopramide 5mg(3.84mg base)/tab

209 METOCLOPRAMIDE SYRUP > 60ML/BOT Metoclopramide syrup 1mg/mL,60mL/bot

210 METRONIDAZOLE 0.75% GEL 15GM Metronidazole 0.75% ext.gel 15gm/tube

211 MEXILETIN HCL 100MG/CAP. Mexiletine HCl 100mg/cap

212 MICAFUNGIN, 50MG/VIAL. Micafungin 50mg/vial

213 MIDAZOLAM 5MG & 15MG Midazolam 15mg/3mL/amp (B4)

214 MIDODRINE 2.5MG/TAB. Midodrine 2.5mg/tab

215 MIFEPRISTONE 200MG/TAB. Mifepristone 200mg/tab (&4)

216 MILRINONE LACTATE 10ML/VIAL. Milrinone lactate 1mg/mL,10ml./amp inj.

217 MINOXIDIL 5% FOAMING SOLUTION Minoxidil 5% Foaming solution 50mg/mL,90mL/pc

218 MITIGLINIDE 10 MG/PC Mitiglinide 10mg/tab

219 MOCLOBEMIDE 150MG/TAB. Moclobemide 150mg/fc tab

220 MODAFINIL 200MG Modafinil 200mg/tab (&4)

221 MOMETASONE N.S, 140 D.S/BOT. Mometasone furoate nasal spray 50mcg/ds,140ds/bot

222 MOPROBI-LR 1*#10"9 CEU/CAP Lactobacillus rhamnosus 150mg/cap

223 MOSAPRIDE SMG/TAB. Mosapride citrate Smg/tab

o MYCOMB OTIC DROPS SML/BOT Triamcinolone(E-F) + nystatin + neomycin + gramicidin) otic
drops,5mL/bot

225 MYCOSTATIN 500,000U/CAP Nystatin 500,000u/cap(tab)

226 |[MYCOSTATINI AR 24ML/BOT Nystatin susp 100000u/mL,24mL/bot

227 N-ACETYLCYSTEIN 5G/25ML/BOT N-acetylcysteine 20%, Sgm/25mL/bot(ivf)

228 NACL 0.9% 250ML/500ML BOT NaCl 0.9% 250mL in 500mL/bot(PPjf)

229 NAFTIFINE CREAM 15G/TUBE. Naftifine cream 1%,15gm/tube

230 NEBIVOLOL SMG/TAB Nebivolol 5 mg/tab

231 NEGACIDE 500MG/TAB. Nalidixic acid 500mg/tab

232 NEOSTIGMINE 0.5MG/AMP. Neostigmine 0.5mg/lmlL/amp

233 NICARDIPINE HCL 40ML/200ML/BAG NiCARdipine HCI 0.2mg/mL, 40mg/200mL/bag

234 NICOTINE 855 52.5 MG/PATCH Nicotine TTS 30 patch (52.5mg/pc)

235 NICOTINE, 2MG/CHEWING GUME. Nicotine 2mg/chewing gum

236 NIFEDIPINE 10MG/CAP. Nifedipine 10mg/cap

237 NIFLEC POWDER 137.15G/SACHET Peg 4000 +electrolytes powder(Niflec powder) 137.15g/sachet

238 NIMODIPINE IVF SOLN 50ML/BOT Nimodipine (IVF) soln 0.02% 10mg/50ml./bot

239 NITRAZEPAM SMG/TAB (PC) Nitrazepam Smg/tab (B4)

240 NITROGLYCERIN SMG/10ML/AMP. Nitroglycerin Smg/10ml./amp

241 NORADRENALINE BITARTRATE 4MG. Norepinephrine (ivf) 4mg/4mL/vial

242 NOVOMIX 30 NovoMix 30 FlexPen 100u/ml.,3ml./pen

243 NTG TTS 25MG/PATCH NTG tts 25mg/patch

244 OCTOCOG ALFA 500/1000IU Octocog alfa (Recom.Factor 8) 500 [U/vial

245 |OFLOXACIN EAR DROPS SML/BOT. Ofloxacin ear drops 3mg/mL,5mL/bot

246 JIOLANZAPINE 10MG/VIAL. Olanzapine 10mg/vial

247 |OLANZAPINE TAB. Olanzapine O.D. Smg/tab

248 ||OLAPARIB 150MG/TAB Olaparib 150mg/tab

249 ||OLMESARTAN/AMLODIPINE 40/5/TAB (Amlodipine Smg+Olmesartan Medoxomil 40mg)/tab

250 |OMALIZUMAB, 150MG/VIAL Omalizumab 150mg/vial

251 |ONDANSETRON 8MG/2ML/AMP Ondansetron 8mg/4mL/amp

252 |OTILONIUM BROMIDE 40MG/TAB Otilonium Bromide 40mg/tab

253 OXYBUTYNIN ER SMG Oxybutynin ER Smg/tab

254 PALONOSETRON 0.05 MG/ML, SML Palonosetron 0.25mg/SmL/vial(or syringe)

255 PANTOPRAZOLE 40MG/TAB Pantoprazole 40mg/tab

256 PAROXETIN 20MG/TAB Paroxetine 20mg/fc tab

257 PEGFILGRASTIM 6MG/0.6ML/TE 7T, Pegfilgrastim 6mg/0.6ml/pre-filled syringe

258 PEMETREXED 100MG & 500MG Pemetrexed 500mg/vial
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259 PENTOSAN POLYSULFATE 100MG/CAP Pentosan polysulfate sodium 100mg/cap

260 PHENOBARBITAL 100MG/ML/AMP PHENobarbital 100mg/lml/amp(&4)in].

261 |[PILOCARPINE 2% HR&£/K10ML Pilocarpine oph soln 2%,15mL/bot

262 PIOGLITAZONE 30MG/TAB Pioglitazone 30mg/tab

263 PIPERACILLIN 2GM/VIAL. Piperacillin sodium 2gm/vial

264 PLEGISOL SOLN 1000ML/BOT. Plegisol soln 1000mL/bot

265 POLYCRESOLSULFONATE 90MG VAG T Policresulen vaginal supp. 90mg/supp

266 POMALIDOMIDE 3MG & 4MG Pomalidomide 3mg/cap

267 POT. CHLORIDE > 15% > 200ML/BOT. Potassium chloride 15%,200mL/bot

268 PROCHLORPERAZINE SMG/ML/AMP. Prochlorperazine Smg/ml./amp

269 PROPAFENONE, 150MG/TAB. Propafenone HCI 150mg/tab

270 PROPOFOL 200MG/20ML/AMP Propofol 10mg/ml.,20ml/amp(’&4)

271 PROPOFOL 500MG/50ML/VIAL. Propofol 10mg/mL, 50mL/vial(&4)

272 PYRIDOSTIGMINE 60MG/TAB Pyridostigmine bromide 60mg/tab

273 QTERN SMG/10MG Qtern 5/10 (Saxagliptin Smg + Dapagliflozin 10mg)/tab

274 RABEPRAZOLE SODIUM 20MG/TAB Rabeprazole 20mg/tab

275 RADIUM-223 DICHLORIDE Radium-223 dichloride 6600 kBg/6ml/pc

276 REGORAFENIB 40MG /TAB Regorafenib 40mg /tab

)77 RELVAR ELLIPTA184/22 UG 1 A Relvar Ellipta 184/22 (Fluticasone 184mcg+Vilanterol
22mcg)/dose,30dose/bot

278 REPAGLINIDE 1MG REPAGLINIDE 1mg/tab

279 RIBOCICLIB 200MG/TAB Ribociclib 200mg/tab

280 RISEDRONATE SODIUM 150MG/TAB Risedronate sod. 150mg/tab

281 RITODRINE SML/AMP. Ritodrine HCl inj. 10mg/ml., Sml./amp

282 RITODRINE HCL 10MG/TAB. Ritodrine HCI 10mg/tab

283 RITUXIMAB(SC)1400MG/11.7ML/PC Rituximab (SC) 1400mg/11.7ml /vial

284 ROCURONIUM, 50MG/SML/AMP. Rocuronium 50mg/SmL/vial

285 ROMIPLOSTIM 250MCG/VIAL Romiplostim 250mcg/vial

286 SALICYLIC ACID IN COLLODION. Salicylic acid in collodion 15mL/bot

287 SERTRALINE SOLU'N 60ML Sertraline HCI 20mg/mL, 60mL/bot

288 SILDENAFIL, 20MG/TAB. Sildenafil citrate 20mg/tab

289 SILVER SULFADIAZINE 50GM/PC Silver sulfadiazine cream 50gm/pc

290 SIROLIMUS IMG Sirolimus 1mg/tab

291 SITAGLIPTIN 100MG/TAB Sitagliptin 100mg/tab

292 SMOFKABIVEN CENTRAL 1477ML/BAG Tpn SMOF Kabiven Central Vein 1477ml/bag

293 SOD. BENZOATE 250MG/CAP. Sodium Benzoate 250mg/cap

294 SOLIFENACIN, SMG/TAB. Solifenacin Succinate Smg/f.c tab

295 SPIRONOLACTONE 25MG/TAB. Spironolactone 25mg/tab

296 STALEVO TAB. (Levodopa 100mg+Carbidopa 25mg+Entacapone 200mg)/tab

297 SUCCINYLCHOLINE 500MG/25ML/PC Succinylcholine 500mg/vial

298 SUGAMMADEX 200MG/2ML/VIAL Sugammadex 200mg/2ml /vial

299 SULCONAZOLE SOLN 1% 10ML/BOT Sulconazole nitrate soln 1%,10mL/bot

300 SULPIRIDE 200MG/TAB. Sulpiride 200mg/tab

301 SULTAMICILLIN 375MG/TAB Sultamicillin 375mg/tab

302 TADALAFIL 5/20MG Tadalafil 20mg/tab

303 TAPCOM-S 0.3MLHE #&/K.30'S/PC (Timolol 5mg+ Tafluprost 15meg)/mL,oph soln. 0.3mL/tube,30's/box

304 TEICOPLANIN, 200MG/VIAL. Teicoplanin 200mg/vial

305 TEMSIROLIMUS25MG/ML,1.2ML/VIAL Temsirolimus(IVF) 25mg/mL, 1.2mL/vial(30mg/vial)

306 TERBINAFINE 250MG/TAB. Terbinafine HCI 250mg/tab

307 TERBUTALINE NEBULINE SOLN 5SMG Terbutalin nebulizing soln Smg/2mL/vial

308 TERIFLUNOMIDE 14MG/TAB Teriflunomide 14mg/tab

309 TERIPARATIDE, 750MCG/3ML/PES. Teriparatide 20mcg/0.08ml/dose,28 doses/2.4mL/pre-filled pen

310 TESTOSTERONE 200MG/1ML/AMP. Testosterone cypionate 200mg/lml./amp
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311 TETRACYCLINE 250MG/TAB. Tetracycline HCI 250mg/cap

312 TETRACYCLINE EYE OINT 5GM/57 Tetracycline HCL 1% eye oint Sgm/tube

313 TETRASTARCH, 6%, SOOML/BOT. Tetrastarch (IVF) 6% 500mL/bag

314 THEOPHYLLINE S.R. 125MG/CAP Theophylline S.R 125mg/cap

315 TIOTROPIUM SOL. INHA. 2.5MCG Tiotropium inhalation solution 2.5mcg/puff,60puff/pc
316 TPA, SOMG/VIAL. Tissue plasminogen activator 50mg/vial

317 TRASTUZUMAB(BS) 420MG/VIAL (TRASTUZUMAB)(IVF) 420mg/vial

318 TRIAMCINOLONE 40MG/ML/VIAL Triamcinolone acetonide (IM) 40mg/Iml./amp
319 TRIHEXYPHENIDYL HCL 2MG Trihexyphenidyl hel 2mg/tab

320 TROPICAMIDE OPH SOLN 0.5% SML Tropicamide oph soln 0.5%,5mL/bot

321 TYROTHRICIN+NEOMYCIN 10G/TUBE Neomycin & Tyrothricin oint 10gm/tube

322 TYROTHRICIN+NEOMYCIN 40G/TUBE Neomycin & Tyrothricin oint 40gm/tube

323 UPADACITINIB ER 15MG/TAB Upadacitinib Extended-release 15mg/tab

324 UREA CREAM 40% 10GM/PC Urea cream 40%,10gm/tube

325 USTEKINUMAB 45MG/0.5ML/SYRINGE Ustekinumab 45mg/0.5mL/syringe

326 VALGANCICLOVIR 450MG/TAB Valganciclovir 450mg/tab

327 VIGABATRIN, 500MG/TAB. Vigabatrin 500mg/tab

328 VYTORIN 10/20 TAB. (Ezetimibe 10mg + Simvastatin 20mg)/tab
329 'WARFARIN 5SMG/TAB WARFARIN 5Smg/tab

330 'WARFARIN IMG/TAB Warfarin 1mg/tab

331 'Y-HCG 250MCG/VIAL Choriogonadotropin alfa(r-hcg)250mcg/vial
332 ZALAIN CREAM 2% 15GM/TUBE Sertaconazole Cream 2%,15gm/tube

333 ZALEPLON 10MG/CAP Zaleplon 10mg/cap (B4)

334 ZIDOVUDINE 100MG/CAP. Zidovudine 100mg/cap

335 ZINC ACETATE 50MG/CAP. Zinc ACETATE 50mg/cap

336 ZINC GLUCONATE 78MG/TAB. Zinc gluconate 78mg(zinc 10mg)/tab

337 ZOLPIDEM CR 6.25 MG/TAB Zolpidem CR 6.25mg/f.c tab (E4)

338 ZOSTAVAX LIVE 0.6SML/VIAL (Zoster virus vaccine live) 0.65mL/vial

339 ZOTEPINE S0MG/TAB. Zotepine 5S0mg/tab

340 ||EIHREAEEEVE 2 (Acetaminophen 300mg+Phenylephrine Smg+etc cap)
341 HEET— SR BE AR I S R30MG/3ML Hyaluronic acid (cross-linked) 30mg/3mL/syringe
342 S 7K 3% 450ML/BOT Hydrogen peroxide soln 3%,450mL/bot




